

FORMULARY MEDICATIONS			
Acyclovir (Zovirax)	400mg #30	Ibuprofen (Motrin)	800mg #30/90
Allopurinol (Zyloprim)	300mg #30/90	Lansoprazole (Prevacid)	15mg #60
Amlodipine Besylate (Norvasc)	5mg #30/90	Levofloxacin (Levaquin)	500mg / 750mg #7
	10mg #30/90	Lisinopril (Zestril)	10mg/20mg/40mg #30/90
Amoxicillin (Amoxil)	875mg #20	Lisinopril HCTZ (Zestoretic)	20mg/12.5mg #30/90
Amox/Clav (Augmentin)	875mg/125mg #20		20mg/25mg #30/90
Atenolol (Tenormin)	25mg/50mg #90	Losartan (Cozaar)	50mg/100mg #30/90
Atorvastatin (Lipitor)	20mg/40mg #90	Losartan HCTZ (Hyzaar)	50mg/12.5mg #30/90
Azithromycin (Zithromax)	250mg #6	100mg/12.5mg #30/90	100mg/25mg #30/90
	500mg #3	Meloxicam (Mobic)	15mg #30/90
Benzonate (Tessalon Perle)	200mg #30	Metformin Hcl (Glucophage)	500mg #30/60/180
Bupropion HCL SR (Wellbutrin)	150mg #30/60/90		1000mg #30/60/90/180
Buspiron (Buspar)	10mg #30/90	Methocarbamol (Robaxin)	500mg #30/90
	15mg #30/90	Metoprolol Tartrate (Lopressor)	25mg #90
Carvedilol (Coreg)	6.25mg #60		50mg/100mg #30/90
	25mg #90	Metronidazole (Flagyl)	500mg #14
Cefdinir (Omnicef)	300mg #20	Minocycline Hcl (Minocin)	50mg #30
Chlorthalidone	25mg #60	Montelukast Sodium (Singular)	10mg #30/90
Ciprofloxin (Cipro)	500mg #14	Naproxen (Naprosyn)	500mg #30/60
Citalopram HBR (Celexa)	20mg #30/90	Olmesartan (Benicar)	20mg 40mg #30/90
Clonidine (Catapres)	0.1mg #30	Ondansetron (Zofran ODT)	8mg #10
Cyclobenzaprine (Flexeril)	10mg #30/90	Pantoprazole (Protonix DR)	20mg/40mg #30/90
Diltiazem (Cardizem)	300mg #90	Paroxetine HCL (Paxil)	20mg #30/90
Ezetimibe (Ezetrol)	10mg #30/90	Prednisone	5mg/10mg/20mg
Famotidine (Pepcid)	20mg #30	Rosuvastatin (Crestor)	5mg/10mg /20mg #30/90
Fluconazole (Diflucan)	150mg #1	Sertraline HCL (Zoloft)	50mg /100mg #30/90
Fluoxetine HCL (Prozac)	10mg/20mg #30/90	Simvastatin (Zocor)	20mg /40mg #30/90
Fluticasone NS (Flonase)	50mcg #16gm	SMZ-TMP (Bactrim)	800-160mg #20
Furosemide (Lasix)	20mg/40mg #30/90	Tamsulosin (Flomax)	0.4mg #30/90
Gabapentin (Neurontin)	300mg #90	Tizanidine HCL (Zanaflex)	4mg #30/90
Glipizide (Glucotrol)	5mg/10mg #30/90	Topiramate (Topamax)	25mg /100mg #30/90
Guaifenesin (Mucinex)	600mg #40	Trazodone (Desyrel)	50mg #30/90 100mg #90
Hydrochlorothiazide (Hydrodiuril)	12.5mg #30/90	Warfarin Sodium (Coumadin)	4mg #90
	25mg #30/90		
DIABETIC SUPPLIES Brand True Metrix			
BLOOD GLUCOSE METER		TOPICALS	
BLOOD GLUCOSE TEST STRIPS		Mupirocin Oint (Bactroban)	2% 22gm
BLOOD GLUCOSE LANCETS		Silver Sulfadiazine (Silvadene)	1% 25gm
BLOOD GLUCOSE LANCET DEVICE		Triamcinolone (Kenalog CRM)	0.1% 15gm/80gm

Allow 2 - 3 business days for refills

Refill Line (912)-510-5794

MainPoint Health and Wellness Formulary

By Category with Brand name in Blue

AntiViral Medication	Nerve Pain / Restless Leg Syndrome / Anti Seizure
Acyclovir (Zovirax)	Gabapentin (Neurontin)
Gout Medication	Allergy / Asthma Medication
Allopurinol (Zyloprim)	Fluticasone NS (Flonase), Montelukast (Singulair)
Antibiotics: broad range for multiple illnesses	Muscle Skeletal Pain Medication
Amoxicillin, Augmentin, Azithromycin, Cefdinir, Ciprofloxin, Levoquin, Metronidazole, Minocycline HCL (Minocin), SMZ-TMP (Bactrim)	Cyclobenzaprine (Flexeril), Methocarbamol (Robaxin), Tizanidine HCL (Zanaflex)
Blood Pressure Medication / Heart Medication	Prostate Medication
Amlodipine (Norvasc), Atenolol (Tenormin), Carvedilol (Coreg), Clonidine (Catapres), Diltiazem ER (Cardizem), Lisinopril (Zestril), Lisinopril HCTZ(Zestoretic), Losartan (Cozaar), Losartan (Hyzaar), Metoprolol Tartrate (Lopressor), Olmesartan (Benicar)	Tamsuloxin (Flomax)
Cholesterol Medication	Anti Fungal Medication
Atorvastatin (Lipitor), Rosuvastatin (Crestor), Simvastatin (Zocor)	Fluconazole (Diflucan)
Cough Medication	Anti - Nausea Medication
Benzonate (Tessalon Perle), Guaifenesin (Mucinex)	Ondansetron (Zofran ODT)
Antidepressant Medication	Steroid Medication /Reduce inflammation
Bupropion HCL SR (Wellbutrin), Citalopram HBR (Celexa), Fluoxetine HCL (Prozac), Paroxetine (Paxil), Sertraline HCL (Zoloft), Trazodone (Desyrel)	Prednisone
Anxiety Medication	Anti Seizure / Migraine Prevention
Bupropion (Buspar)	Topiramate (Topamax)
Diuretic Medication (Swelling or Blood Pressure)	Anti Coagulant / Blood Clot Prevention
Chlorthalidone (Hygroton), Furosemide (Lasix), Hydrochlorothiazide (Hydrodiuril, HCTZ)	Warfarin Sodium (Coumadin)
GERD Medication	Antibiotic Creams for skin
Famotidine (Pepcid), Lansoprazole (Prevacid), Pantoprazole (Protonix DR)	Mupirocin Ointment (Bactroban), Silver Sulfadiazine (Silvadene), Triamcinolone (Kenalog Cream)
Anti Inflammatory	Diabetic Testing supplies
Ibuprofen(Motrin), Meloxicam (Mobic), Naproxen (Naprosyn)	Blood Glucose meter, testing strips, lancet device, lancets.
Diabetic Medication	
Glibizide (Glucotrol), Metformin (Glucophage)	